BOLO TINE ASSEMBLIES

(Figure 7)
REF. PART RE-
NO. NO. DESCRIPTION QTY. PLACES
1 2415 TINEHOLDER — welded steel. For left orright side of tiller ..................... 2
2 9669 BOLT — hex hd., 1/27-20 X4-3/4” IONG . . . . oo oot et e 2
3 9914 LOCKWASHER — 1/2” holdermounting . . . ...... oot 2
4 9952 WASHER — flat. Outer dia. 1.500”, inner dia. .516”, thickness . 182" . . .. ............ 2
5 9301 KEY — tineshaft. 3/16” square x1”1ong ............ i, 2
6 1270-1A  BOLO TINE — single, Left Hand. Used on left and right side tine assemblies. Tine is
stamped either “EL” or “AL”. Includes two each Part #3711 bolts, #9913 lock-
washersand #9802 hex nuts . .. ... .. .ot e e 8
7 1270-2A  BOLO TINE — single, Right Hand. Used on left and right side tine assemblies. Tine is
stamped either “ER” or “AR”. Includes same hardware as described above for left
hand tine . ... 8
8 9711 BOLT — hexhd.,3/87-16 x 17, tinemounting ..............uuuiuneiennnn. ... 16
9 9913 LOCKWASHER — 3/8”, tinemounting . .. ... ottt 16
10 9802 NUT — hex, 3/8"-16, tinemounting . . .. ...t e 16
1245K  TINE REPLACEMENT KIT — unassembled. Includes eight each of Part #1270-1A and
#1270-2A tines and sixteen each of #9711 bolts, #9913 lockwashers and #9802 hex
nuts. Includes easy-to-follow instructions for installing tines. DOES NOT INCLUDE
tine holders, holder mounting hardware, ortineshaftkeys .................... 1
10355 WELDED STEEL TINE HOLDER REPLACEMENT KIT — Includes one each of Part
#2415 welded steel tine holder, #3669 bolt, #9914 lockwasher and #9952 washer.
Order two Kits if replacing both holders. DOES NOT INCLUDE tines, tine mounting
hardware, ortineshaftkey ....... ... ... . i 1
CUSTOM TILLING TINES
Special hard-faced, high chrome carbon alloy tines that are thicker than standard Bolo
Tines. These tines better resist the abrasive action of rocky, gritty, or sandy soil as
compared to standard Bolo Tines, and are especially suited for custom tilling or market
gardening.
10802 CUSTOM TILLING TINE KIT — Includes eight each of Part #2475-1 and #2475-2 tines
and sixteen each of #9711 bolts and #9807 locknuts ............. ... ... 1
2475-1 BOLOTINE, CUSTOM TILLING — single, lefthand. . .......... ... oo .. .. 8
24752 BOLOTINE, CUSTOM TILLING — single,righthand. . ... . ...... ... ... ...
9807 LOCKNUT — Hex, 3/8”, used in place of Ref. No.’s 9 and 10 when using Custom Tilling
10T 16

Page 15



FORWARD INTERLOCK SYSTEM
(Figure 8)

See Figure 1

8HP KOHLER 7 HP BRIGGS
& STRATTON

Page 16



FORWARD INTERLOCK SYSTEM

(Figure 8)
REF. PART RE-
NO. NO. DESCRIPTION QTY. PLACES
1 2552 ENGINE WIRE HARNESS ASSEMBLY -— Forward Interlock System. Includes two
wires, plug connector, neutral switch and PVC tubing. Parts not avaiiable
separately . ... 1
2 9971 LOCKWASHER — external tooth, 7/16” . . .. ... .. . i e e 1
3 9851 NUT — hex, 7716720 . .. i e e e e e 1
4 ET69-12 GROMMET — for Kohler engine. NOTE: This part can also be obtained at a
Tecumseh Engine Authorized Service Center by ordering Part No.69-12. . . ... .. .. 1
5 ET42-447 SCREW — #8 Phillips Head. For Kohler engine. NOTE: This part can also be obtained
at a Tecumseh Engine Authorized Service Center by ordering Part No. 42-326 . . ... 1
6 9205 CLIP — forplug connector . ... ... i i i e e e 1
7 9202 TIE— plastiC . . ..o e e 2
8 2551 HANDLEBAR WIRE HARNESS ASSEMBLY. (Also see Page 2, Ref. N0.20). .. ....... 1

Page 17



ELECTRIC START SYSTEM — 7HP & 8HP TILLERS
" (Figure 9)

\,‘\GHT S’Ds

Shutoff
rSwitch
1%
L =Tepan
BT

Green
Shutoff —=-->|
Wire %
“Throttle
Wire

——Starter
_Motor

——] 19
7 HP BRIGGS & STRATTON ENG.

8HP KOHLER MAGNUM ENGINE

Engine Half

f
Terminal

Page 18

(—)Negative
Battery Cable

Ground
Terminal

(+) Positive
Battery Cable

Starter Switch
Wire (Red)

Engine Ground
Wire (Green)

LBattery Recharge
Wire (Red)
Starter-Solenoi
Activate Wire (Re

*—Starter Cable



ELECTRIC START SYSTEM — 7HP & 8HP TILLERS

(Figure 9)
REF. PART RE-
NO. NO. DESCRIPTION QTY. PLACES
1 9295 CABLE — battery, positive and negativeterminals ........................... 2
2 9255 RUBBER BOOT — terminalinsulating ............ ... .. i, 3
3 9552 SCREW — self threading, 1/47-20 x 1/2”, one for grounding negative cable and two
formounting solenoidtobracket. . ... ... .. ... . L 3 ces
4 9780 BOLT — hex. hd., 114720 X 5187 . . .. e e e e 2 9703
5 2648 WIRE — recharge (red), for Briggs & Stratton engine. Includes terminal and eyelet . . 1
6 2616 BATTERY HOLD-DOWN CLAMP — with attached Key Switch Plate (includes #20820
o =T o 1| 1 1
7 20820 DECAL —keyswitchinstructions . ...... ... . .. . i 1
8 9230 KEY SWITCH — includes two #9243 keys, one lockwasher and one mounting nut
(hardware not available separately fromGardenWay) ....................... 1
9 9243 KEY — ignition, one pair . ... .. i i i e e e 1
10 9565 BOLT — carriage, 1/4”-20 x 1-1/2”, hold-down clamptobracket. . ................ 2
11 9910 LOCKWASHER — springlock, 1147 . . ... . . i e 4
12 9800 NUT — hexX., 1/47-20 . .. e e e e e et e i 6
13 9092B BATTERY — 12volt, 30 amperes, side-vented. Comes with Part #9009 vent tube . ... 1
14 1959 SOLENOID — starter, includes all washers and nuts (Ref. No's. 15, 16, 17 & 18) for
Cables aNd WITeS . . . .o e e e 1
15 9912 LOCKWASHER — spring lock, 5/16”, solenoid leftandrightposts .. ............. 2
16 9826 NUT — hex.,5/16”-24, solenoid leftandrightposts . ........... ... . ... ... . .... 2
17 9921 LOCKWASHER — external tooth, #10, solenoidcenterpost . ................... 1
18 9809 NUT — hex., 10-32, centerpostonsolenoid .............ci .. 1
19 9223 CABLE — solenoidtostartermotor ....... ... ... ... ... i, 1
20 2571 BATTERY BRACKET . . ..o e e e e e e et 1
21 9558 BOLT — hex. hd., 3/8”-16 x 1-1/2”, bracket to transmissioncover ................ 2
22 9913 LOCKWASHER — springlock, 3/8” . .. ..ot e e e e 2
23 9265 TIE — twist, red plastic,wireretaining ......... ... .. .. i, 1
24 9009 VENT TUBE — 5/167 dia. ... i e e et i 1
25 1475 SHIELD —ventiube, 1727 dia. . . ... . e e e 1
26 9224 CLAMP —venttubeshield ........ ... . . . . i i 1
27 9202 TIE — plastiC. . .o e e 2
28 2613 WIRE HARNESS — for Kohler engine. includes two receptacies; three red wires
(solenoid activate, battery recharge, and starter switch); one green (shutoff)
wirg;plasticharnesstube ....... ... 1
29 2647 WIRE HARNESS — for Briggs & Stratton engine. Inciudes key switch receptacle
with two red wires (with eyelets), one green wire, plastic harness tube. Order red
recharging wire (Ref. No. 5) separately,ifneeded . ............... ... ... ..... 1

Page 19



DOZER/SNOW BLADE ATTACHMENT
(Figure 10)

CRLOOCELLECHOGEHOTEOEECCE0RLBO000 @
2

PART NO. 1407 DOZER/SNOW BLADE KIT (INCLUDES INDEX NO.11*) %
CP0PSSC0O0000000000000CC0P0S600EHOCROBOORCO0COBRBES

DOSBTBEHIVOLOPOBOOOCLELECEDLBOVOBE

QTy.

RE-
PLACES

REF. PART

NO. NO. DESCRIPTION
1873 DOZER/SNOW BLADE — complete attachment. Includes Ref. No's. 1 through 22,
isted DelOW . ..o e e e e e
1 1157 BLADE —dozer/snowblade. . ... .
2 9717 BOLT — hex.head, 1/27- 18 X 87 . . . . e e e
3 9804 LOCKNUT — heX, 112718, . o i i e e i e et e et aainas
4 1158 PIN — index, blade angle adjustment. .. ... ... .. . i i i
5 9767 BOLT — hex.head, 1/27-13 X 1-1/27 . .. i e e et
6 9905 WASHER — plain, 1727 ... e e
7 1416 BUSHING .. i i e e e e e e e
8 9705 BOLT — hex. head, 5/167-18 x 1-1/47 . . .. ... . e
9 1414 BRACKET — swivel (“A”frame) . ... ..ot e et e s
10 1415 BRACKET — dozer/bumpermounting . ..... ... .o
11 9759 BOLT — hex. head, 5/167-18 X 1-3/4” . ... ... i i e
12 9914 LOCKWASHER — spring lock, 1727 . . ... . e e it i e e ans
13 9803 NUT — heX, 112718 it e et ettt e i
14 9912 LOCKWASHER — spring lock, 5/18” .. ... . .. .. e
15 9801 NUT — hex., 5/167 X 18 .. .ottt et ettt
16 9902 WASHER — plain, 5/16” S.AE. . ... . s
17 2198 BRACE — bumper bottom (requires spacer, Part #1561—see Ref. #22,below) .. ... ..
18 9716 BOLT — hex. head, 172713 X 27 . . . .. it e e e e
19 1683 BUMPER — WraparoUNd. . . ... ..ottt it e e it s
20 9710 BOLT — hex.head, 3/87-16 X 17 . . ... i e e e et e et aas
21 9913 LOCKWASHER — spring loCk, 3/8” . .. .. i
22 1561 SPACER —forbottombrace ....... ... i i i e e

1407 DOZER/SNOW BLADE KIT — shown within dotted area in Figure 10. For those who
have already purchased a bumper (see Part #1932 on Page 21) and want to
add a dozer/snow blade. Kit includes Ref. No’s. 1 through 16, shown above . ... ...

Page 20

A PON 2 = A NDUTC e PO D b sl b o % o 4 L L



BUMPER ATTACHMENT
(Figure 11)

:F. PART RE-
. NoO. DESCRIPTION QTY. PLACES

1932 BUMPER ATTACHMENT — complete. Includes Ref. No’s. 1 through 11, listed below 1

2198 BRACE — bumperbottom .. ... .. 1

9716 BOLT — hex. head, 1/27-13 X 27 . ... . e e e e e e e 1

9914 LOCKWASHER — spring lock, 172" . . . ... .. e e e, 1

1561 SPACER — forbottombrace ........... e e e e e 1

9758 BOLT — hex. head, 5/167-18 X 1-1/27 . .. .. i e e e e 2

9912 LOCKWASHER — spring lock, 5/16” . .. ... e e e e e 2

9801 NUT — hex, 5716718 ... e e e e e 2

1683 BUMPER — wraparound . ............ it 1

9710 BOLT — hex. head, 3/87-18 X 17 . . ... .. e e e e 2

9913 LOCKWASHER — spring 1ock, 3/8” . . .. oo e e e 2

1448 DECAL — for bUMPEr . . . e e e 1

Page 21



KICKSTAND ATTACHMENT TINE ATTACHMENT CRADLE
(Figure 12) (Figure 13)

BUMPER AT TACHMENT

i
REF. PART RE-
NO. NO. DESCRIPTION QTY. PLACES
KICKSTAND ATTACHMENT
1931 KICKSTAND ATTACHMENT — complete. Includes Ref. No.’s 1 through 12, listed
below. Kickstand attaches to lower brace of Bumper Attachment (Part #1932) . . . . . 1
1 2195 LEG — KICKSIANA . .ottt ittt e i et 1
2 2196 PLATE — Kkickstand mounting .. ... .o i n i e 1
3 1492 SPRING — KickStand . ....oot it i e ettt 1
4 9336 PIN — ClBVIS . ottt et it et et e ettt e e 1
5 9741 BOLT — hex.hd.,5/16”-18x2”,Grade5 . ....... ... i 1
6 9902 WASHER — flat, 5/16”, S AE. . ...t i e 1
7 9473 BUSHING — .438” long (313" O.D.,.275" D). . .o oo 1
8 9912 LOCKWASHER — springlock, 5/16” ... ... . o 1
9 9801 NUT — heX, B/167-18 .t ie it it a ettt e e e a e anas 1
10 9567 SCREW — flathd., 1747-20 X 1-1/27 . L. . e e 1
11 9910 LOCKWASHER — springlock, 114”7 .. ... e 1
12 9800 NUT — heX, 1147 - 20 . . ot e et i e ittt e ae s 1
TINE ATTACHMENT CRADLE
2007 TINE ATTACHMENT CRADLE — complete. Includes Ref. No.’s 13 through 19, listed
below. For storing Tine Attachment when removed from Power Unit. Also assists in
removal andreplacement of Tine Attachment ... ......... ... ... .. .. . ... 1
13 2299 REAR CRADLE SUPPORT ... i e e e e e e e 1
14 2301 FRONT CRADLE SUPPORT ... . ettt 1
15 2297 TINECRADLE PLATE . ... i e e e e e 3
16 9800 NUT — heX., 1/47-20 . . . ot et e e e 8
17 9580 SCREW — hex hd., 1/47-20 X 3/47 . . . .. . e e e 2
18 9701 SCREW — round-head, 1/47-20 X 3/4” . . ...t e 6
19 9910 LOCKWASHER — springlock, 1/4” .. ... e 8

Page 22



HILLER/FURROWER ATTACHMENT
(Figure 14)

EF. PART RE-
0. NO. DESCRIPTION QTY. PLACES

1317 HILLER/FURROWER — complete attachment (owner must bolt blade to mounting
bracket, and wings to blade). Includes Ref. No’s 1 through 12, listed below.

instructionsincluded .................. b e e e 1
1 1269 FURROWER — blade only ... ... . i e e e e e 1
2 9765 CARRIAGE BOLT — 5/167-18 X 3/4” .. it e ittt et e et nnns 4
3 9919 STARWASHER — external tooth, 5/16™ ... ........ . it iiieinnnn 4
4 9902 WASHER — plain, 5/168” S A E. ... i e e e 4
5 9824 WING NUT — B/187-18 oo e e et i ettt et et eee e 4
5 1209-1  HILLERWING —eft. . ... i e e e e e e i e 1
4 1200-2 HILLERWING —rright. .. ... i et e 1
3 1197 BRACKET — blademounting . ... ... .o it e e e e e 1
3 9725 CARRIAGE BOLT — blade mounting, 3/8”-16 x 1-1/2” ... .. ... ... . it 2
) 9913 LOCKWASHER — springlock,3/8”,plated .......... ... . i n.. 2
l 9802 NUT — hex, 3/87-16, plated. . .. ... i e et e e et 2
2 9318 PIN — CliNCh . e e s e e e 1

Page 23



TOW HITCH ATTACHMENT
(Figure 15)

REF. PART RE-
NO. NO. DESCRIPTION QTY. PLACES

2004 TOW HITCH ATTACHMENT — complete. Includes Ref. No's 1 through 4, listed below. 1

1 2287 HITCH — mounting piate. includesdecal (Ref. No.3) . ........ ... ... ... ... ..... 1

2 9363 PIN — NItCN . oottt e e e e 1

3 2288 DECAL — warninginstructions . ... ... ... e e 1

4 2006 DUST CAPS — two protective covers, one for transmission PTO access hole and one

fordogclutch couplingontillerattachment. . ........... ... ... .. ... ..o .. 1

Page 24



WHEEL WEIGHTS
(Figure 16)

2 3
@:zmé

@ ¢ ——) 1))} _@_ —

REF. PART RE-
NO. NO. DESCRIPTION QTY. PLACES
1 2382 SHELL —wheelweight . ... ... ... i e e e 2
2 9661 BOLT — hex hd, 3/87-18 X B .. . it it e it ettt a e e s 4
3 9904 WASHER — flal, /87 .. i e 4
4 9913 LOCKWASHER — spring, 3/8” . . ..ot e e e 4
5 9802 NUT — heX, S8 18 . . oot it e et e e 4
10185 WHEEL WEIGHT KIT — complete. Includes Ref. Nos. 1 through 5, listed above.
Instructionsincluded with kit . ... ... ... i i s 1
TIRE CHAINS

(Figure 17)

REF. PART RE-
NO. NO. DESCRIPTION QTY. PLACES

1 9146 CHAINS — tire, heavy-duty steel. For standard tread or Bar Tread Tires. Two chains in
7= 1

Page 25



ROW MARKER ATTACHMENT
(Figure 18)

Main Support/Yoke Assembly
Part #1569

REF. PART RE-
NO. NO. DESCRIPTION QTY. PLACES

ROW MARKER ATTACHMENT — Part #1832
(Complete — Attaches to Part #1317 Furrower Attachment)

1 1569 MAIN SUPPORT & YOKE ASSEMBLY — complete. Includes Ref. No's. 10 through 18
listedbelow . ... e 1
2 1594 MARKERBLADE — bladeonly. ... .. .o i i i 1
3 1597 MARKERARM —mainarm ... ... i e i e e e e 1
4 1570 MARKER ARM — extensionarm withstoppin. . ........ ... ... ... .. ... ...... 1
5 9347 HITCH PIN — included in #1837 HardwarePackage ................... .. ...... 1
6 9786* THUMBSCREW — 1/4”7-20 x1/2”,included in #1837 Hardware Package .. .......... 2
7 1596 NUT BAR — included in #1837 HardwarePackage. . . .......... ... i . 1
8 9828  NUT — hex., 10-24 with attached star washers (see #1837 Hdw.Pkg.) .............. 2
9 9721*  SCREW — round hd., 10-24 x 17, included inHardware Pkg. ..................... 2

1837 HARDWARE PKG. — includes: one #3347 Hitch Pin, two #9786 Thumbscrews,
one #1596 Nut Bar, two #9828 Hex. Nuts, two #9721 Screws. . .................. 1

1850 ROW MARKER & HILLER/FURROWER ATTACHMENT COMBINATION — complete.
Includes: #1317 Hiller/Furrower and #1832 Row Marker . ........ ... .. ..., .... 1

ROW MARKER MAIN SUPPORT & YOKE ASSEMBLY — Part #1569

10 9784 BOLT — flanged, self-locking, 3/8”-16 x 1-1/2” .. . ... .. .. .. . .. . i 1
11 1593 STOPBAR..... e e e e e e e e e e e e e 1
12 1592 YOKE . o e e e e e e 1
13 1591 TUBEKEY — square .. ... i e e e e e e e 1
14 1590 WASHER — friction. ... ... e 1
15 1588 MAIN SUPPORT ... e e e e e 1
16 1589 WASHER — squarehole .. ... . e e e e 1
17 9925 WASHER — diSCSPIiNG . ...t i i e e e e e e e e 1
18 9802 NUT — heX, 378718 ... i e e e e et e e e e e 1

*Hardware is not available separately. These common hardware items can be easily
found at local hardware stores.

Page 26



NUMERICAL INDEX
HOW TO USE THIS INDEX

Part No. Page & Ref. No.
124-2 ... e 8-44, 1216
To find where look on this for this alsoon for this
this part appears. .. page. .. ref. this ref.

number... page... number.

Part No. Page & Ref. No. Part No. Page & Ref. No. Part No. Page & Ref. No.
10211 ... ... 2-6 1593 . ... 26-11 2523, .. .. e, 8-16
10212 ... ... 29 1894, ............. 26-2 2527 . 6-16
1026A ............ 12-4 1596.............. 26-7 B34, 2.10
1029. ... ... 8-72 1597 . i 26-3 25421 ... ... ... 2.7
1033.. ...t 4-9 1683.............. 20-19, 21-8 25422 ... 2.8
1084.............. 4-30 1714 . ... ... ... .. 8-46, 12-18 OBA3 . 2.03
1035.............. 8-21 1716, ... ... ... .. 12-5 2846 . . 2.95
1060A ............ 8-51 1832.............. 26 2551 . .. 16-8, 2-20
1064, ............. 12-6 1837 . . 26 2582 .. 16-1
1086.............. 8-64 1850, ..., 26 2565 . .. 4-34
1M104.............. 12-7 1873, . 20 2566 . .. 8-16A
112, . 8-70 1878. ...l 8-65 2571 18-20
1131 .. 3-16, 4-17, 6-2 1881, .. . 2-4 2878 . . 4.39

L £ T 12-15 1919. ... . . 4-23 2574. .. . ... ... 31
T117A ... 6-5 1920. . ..o 4-19 2586. ... 6-14
1123, ..o 8-17 1931 . .. 22 2688.............. 2-13
11242 . ........... 8-44, 12-16 1932. ... ..., 21 2589, . ... ... 2-17
1126, ...t 8-55 1959, ... ...t 18-14 2590. . ............ 8-89
1129-1,2 .......... 12-3 1961-1 ... ... ..., 12-25 25091, . ... . ... 4-38
1132-1,2,3......... 8-53 1985.......ovvn .. 8-47 2596. . ... ... ... 46
1381,2 .......... 4-26, 12-13 1986.............. 12-19 2599.............. 8-4
1157 . 20-1 2004.............. 24 2610, .. ...t 6-15
11158, ... el 20-4 2006.............. 24-4 2613. ... 18-28
1166-1,2,3,4,5..... 8-63 2007 . ............. 22 2616........ .. ..., 186
M97 ... 23-8 2100. ... ..., 4-20 2622. . ............ 2-11
1221 oo 8-58 2107 . ... ... ... 8-38 2628.............. 4-5
1222 ... ... ... .. 8-56 21201 .. ..., ... 12-10 2629 . .. ..., 8-13
1223, .. 8-67 21203 . ... ..., 8-34 2847 . 18-29
1224-1,2,3,4..... .. 8-45, 12-17 2121, ... 6-8 ogag. T 185
1281, ... 4-8 2122, . o 8-25 49211 . ... ... 8-85
12832, .. ... . 8-68 2123, .. 8-27 49212 ... ... 8-86
1233, 8-60 2126. ...l 8-82 9009. . ............ 18-24
1237 ..o 8-69 2127 ..o 12-12 9092B . ........... 18-13
1245K ... ......... 15 2130. ... ..o 8-29 o119 . . .. 22,67
1269. ... 2341 2136. . ... 12-24 9120, . ...t 2:3, 4-18, 6-6
12701A ..ot 14-6 2146 .. ... ... .. 3-14, 4-16 o120 T 8.84
12702A . . ... .. ... 14-7 2149 ... ... .. 8-10 o125 T 2.12
1299-1 ... ..., 23-6 2162, ... oo e . 37 9142 . . .. ... ... ... 4-44
12992 ... ... .. 237 2163. ... ... .o 3-2 9143, ... .. 4-45
1317 23 2164 . .. ... ... 3-10 9144 . . ... ... ... ... A-4A5BA
1407, 20 2165-1 ... ......... 3-8 9145 . . .. .. ... ... .. 4-46
1414 ... ... .. ... .. 209 21652 . ........... 39 9146.............. 251
1415, ... .. ... 2010 2195, .. ... 221 0147 . . 4-31
1416.............. 20-7 2196. ... ........ 22-2 9199. . . ... .. ... ... 2.26
1440, .. ..o 8-77 2198. .. ... s 20-17, 21-1 9202. . ..., 2-18, 16-7, 18-27
1441, . ... ... 8-76 2206. .. ........... 12-23 9205 . . ... 8-87, 16-6
1442 . 8-74 2260. .. ... ..., 8-78 9219, .. T 2.19
1448.............. 2111 2283. ... ... ... 8-3 9223 . . ... ... 18-19
1475, ., 18-25 2287 .. it 24-1 goos T 18-26
1483, ............. 4-25 2288. . ... . .. 24-3 9230 . ... 18-8
1492, ... ... 223 2297 .. ... 22.15 ey 189
1496.............. 8-20 2299. . ............ 22-13 9245 . ... ... ... 4-24
1561, . ..o 20-22, 21-4 2301. .. ... 22.14 o050 T 201
1568. .. .ot 8-75 2382, . ... . ... 25-1 9955 . ... 182
1569. .. ...l 26-1 2415 ... 14-1 9265.............. 18-23
1570, .o 26-4 2424 o 842 9266........0..... 18-36
1588. .., 26-15 447 . 3-4 oo95 T 18-1
1589, . ..., 26-16 2451 ... ... .. 12-2 9300 . ... 859
1590, ...l 26-14 24751 ... 15 9301. ..., 8-35, 12-11, 14-5
1591 .. ... 26-13 24752 ............ 15 9303.............. 4-27
1592, . ... 26-12 2822, .. ... ... ... 4-40 Q307. ... 8-71

Page 27



Page 28

Part No. Page & Ref. No.
9308.............. 6-18
8309.............. 8-50
9317. ... ... ... 4-7

9318. ... ... . 2312
9322. ... .......... 4-43
9336.............. 22-4
9338.............. 4-11

9347 . . ... 26-5
9357 ... ... ... 8-66

9359. . ............ 8-79
9362. . ... et 4-1, 8-11
9363.............. 24-2
9384.............. 6-19
9385.............. 2-22
9387.... i 2-28
9404.............. 8-54

9444 .. ... ... ... ... 2-16
9463.............. 8-2
9466.............. 33

9473 ... 22-7
9500.............. 8-33, 129
9502.............. 8-57
9504. .. ... ....... 8-22

511 . ... .. 8-62
914, ... 2-27
9516. ... ...t 8-28
9517 . i 8-49, 12-21
9533. ... ....... 2-24, 2-24A
9534. .. ... . ...... 6-18
9536B ............ 4-35
9537B ............ 4-35
9545. ... ... ... ... 8-24
9547 . . ... ... ... 2-14
5948.............. 21

9552. ... 69, 18-3
9558.............. 85, 18-21
9560.............. 8-80
9565.............. 18-10
9567 .............. 22-10
9572, . ... ... 4-32
9575. . ... e 87
9580.......ciuenn. 2217
9600.............. 8-43
904.............. 8-52

917, .o 8-48, 12-20
9618.............. 12-8
9621.............. 8-61

9622, . ... 8-73

Part No.

Page & Ref. No.

2-16A

8-36

25-2

14-2

8-31

8-40, 22-18
6-10

20-8

3-11, 4-13,
20-20, 219
14-8

6-1

4-22

20-18, 21-2
20-2

26-9

239

26-6

18-12, 22-12,
22-16

3-6, 4-29, 8-19,
20-15, 21-7,
229

3-15, 6-4, 14-10,
23-11, 26-18,

Page & Ref. No.

.......... 4-10, 89, 20-16,
22-6, 23-4
.......... 3-13, 4-15, 25-3
.......... 20-6
.......... 8-41, 18-11,
2211, 2219
.......... 8-30
.......... 4-32, 6-11, 8-8,
18-15, 20-14,
21-6, 228
.......... 3-12, 4-14, 6-3,
8-6, 14-9, 18-22,
20-21, 21-10,
23-10, 25-4
.......... 14-3, 20-12,




NOTES



102nd St. and Sth Ave. «Troy, New York 12180

7 Garden Way Inc.




